WJ 6.5" Long Travel PART #: RK-605LT-WJ APPLICATION: WJ

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "WJ 6.5" Long Travel PART #: RK-605LT-WJ APPLICATION: WJ"

Transcription

1 Rusty s Off-Road Products 7161 Steele Station Road Rainbow City, AL Phone: (256) FAX: (256) Web Site: WJ 6.5" Long Travel PART #: RK-605LT-WJ APPLICATION: WJ INTRODUCTION Rusty s recommends that this installation should be preformed by a certified automotive technician or a person with a professional mechanical knowledge. Installing this kit with out this expertise may jeopardize the handling and safety of the vehicle. Read instructions several times before starting. Be sure you have all needed parts and know where they install. Read each step completely as you go. Exhaust modifications may be necessary. You will need an inclinometer or similar tool to check rear driveline angles; this will help take a lot of the guess work out. A front end alignment is a must. Prior to drilling or cutting, check behind the surface being worked on for any wires, lines, or hoses that could be damaged. After any drilling or cutting, de burr and grind smooth any surfaces, be sure to paint or undercoat afterwards. Specialty tools required for installation: Coil Spring Compressor Drill Bits: 15/32, 5/16, 7/16, 1 inch PARTS LIST Be sure you have all needed parts and know where they install. Read each step completely as you go. PART NO DESCRIPTION QTY. RC-CS600-WJ 600 Front Coils 1 PAIR RC-CS605-WJ 610 Rear Coils 1 PAIR RX-16-WJ Rusty s Performance Hydro Shocks Front 2 RX-11-WJ Rusty s Performance Hydro Shocks Rear 2 RC-TB300-WJ Adjustable Front Trac Bar 1 RS-DPA5 Drop Pitman Arm 1 RS-SB500-UV Rusty s Quicker Disconnects 1 PAIR Long Arm Cross Member 1 Cross Member Outer Frame Plates 2 Front Upper Arms 2 Front Lower Long Arms 2

2 Rear Frame Mounts 2 Rear Lower Long Arms 2 R43-WJ Rear Upper 3 Link Swing Arm 1 R43-WJ Rear Axle Upper Mount 1 RC-SB505-WJ Rear Sway Bar Links 2 Installation Instructions 1 FRONT INSTALLATION 1) Start by removing the front sway bar links and front trac bar. Also remove the front shock stud nuts access from engine compartment. The tie rod end at the pitman arm should be disconnected. Do not discard the nuts as it will be reused. The removal of all parts listed should be done before the vehicles front end is lifted or jacked up for installation of kit. 2) Properly secure vehicle as now the front end can be lifted for installation. 3) Lift the vehicle as high as possible and place jack-stand under the frame behind the stock lower control arm mount. Lower the front-end slightly until the frame rails come in contact with the jack-stand. This will stabilize the vehicle. 4) Remove front tires and then lower shock bolts. Do not discard bolts as they will be reused. 5) Properly secure the front-end with jack-stands, lift-stands etc. and with the rear tires properly secured, you can now begin the installation of your crossmember. 6) Place the jack under the transmission or transfer case, lift to take a slight amount of pressure off the transmission mount. Remove the 4 bolts that secure the transmission mount to the bottom center of the crossmember. You should have about a ¼ inch of separation between the transmission mount and the stock crossmember. Do not discard the bolts as they will be reused. The 4 bolts that hold the crossmember to the frame rails should now be removed. Support the crossmember while removing these bolts to prevent the stock crossmember from falling. 7) Install the new crossmember with the rectangular four bolt pattern toward the front of the vehicle. Install the 10mm x 1.5 bolts and 3/8 washers in the crossmember inner stock location. Install the 10mm x 120 bolt and 3/8 washers in the crossmember outer stock location. Before fully tightening these bolts the stock bolts for the transmission mounts should be started. Once started the crossmember bolts on the frame rail should be tightened. 8) Lower the jack or support from transmission or transfer case. Once mount is lowered in place the 4 bolts for the transmission mount can be tightened.

3 9) Locate the rectangular 4 bolt pattern on each front side of the crossmember. Locate the center of each hole and center punch, marking it for a drill point. These should now be drilled 15/32 (slightly larger than 7/16.) Drill out the 4 bolt pattern in driver and passenger side. 10) Locate the numbered tab bolts (1-4) these bolts should be installed though the existing access hole views in picture. Do not install nuts and washer until step 10 is completed. 11) Once tab bolts have been installed in each side of the frame-rail, locate the outer frame reinforcement brackets (there is a designated driver and passenger side bracket.) The slotted holes in the bracket will line up with the tab bolts. Hold the brackets in place and install the 3/8 washers and 7/16 nyloc nuts as the nuts are being tighten apply pressure from the outside pushing in, securing the outside bracket tightly to the side of the frame-rail. This should be done on each side (driver and passenger.) 12) Once the outer frame reinforcement brackets are in place and tightened at the bottom locate the 4 holes in the side of the bracket. Using a punch mark the center of each hole (this will prevent the drill bit from walking.) Once holes are center punched: use a 5/16 drill bit to drill each hole, 4 per side. Be sure not to over tighten the 3/8 self tapping screws as they are not to be torque as a standard bolt and nut. The installation of the crossmember is now complete be sure to go back and check all bolts and nuts to make sure everything is tight. 13) Move to the front end to begin the rest of installation. Lower the jack under the front axle, the factory front coil springs will probably fall out when lowering the jack. If the coil springs do not fall out, use a coil spring compressor to safely remove the factory coil springs. 14) Having removed the coil springs, slightly raise the jack under the front axle to relieve the weight. Now remove the front upper and lower control arms. Do not discard the lower control arm bolts at the axle they will be reused. 15) Be sure to wear eye protection during this step. The lower control arm mounts at frame (both driver and passenger) can now be removed. This should be done very delicately and precise to ensure that the frame rail is not cut. Rusty s recommend using a plasma cutter or cutting wheel to remove the mount. Finish the cut area with a flap sanding wheel to smooth and finish the area, prime and paint the area to prevent rust. 16) Position the Rusty s front lower long arms (both driver and passenger.) Bolt the axle end in place only starting the nut; use the supplied washers on each side of the bushing sleeves (total of four washers). Measure the arm length from center of bolt hole to center of bolt hole. This should be set 36 9/16 center hole to center hole straight line at 6.5 lift. This length will vary depending on the amount of lift. If the lift is a different height, this length should be set according to correct aligned wheelbase. 17) Once the lower arm is set to length, place the adjustable flex joint in the crossmember using the original bolt, this bolt can be torque to 115 Ft lbs. Apply a small amount of Red Locktite to the threads of the flex joint and tighten the jam nut. 18) The front upper radius arm can be connected at the lower control using the 7/16 x 3 ½, 3/8 washers and 7/16 nyloc nuts. This connection should be made at driver and passenger side. These bolts can be torque

4 to 55ft lbs. The arm should now be measured to length, center bolt hole to center bolt hole. Set the arm length to 15 3/8 at 6.5 lift, this length may vary because of pinion angle and caster adjustments. Install the factory bolts to the upper control axle point, torque to 55ft lbs speed. 19) The front coil spring should now be put in place, slightly lower the jack to the point you can place the coils. Once in place, raise the jack to slightly compress the coils. 20) Be sure to check all crossmember bolts as well as the control arm bolts; tightening all bolts except the lower control arm at the axle. 21) Raise the jack and remove the jack-stands. Install the tires and lower the jack this places the vehicle at riding height. 22) Installation of the front shocks should now be done. Access the stud end of the shock from the engine compartment and torque the nut on the stud to slightly compress the poly bushings on each side 26in lbs. Connect the lower end of the shock using the original bolt and torque to 20in lbs. The front lower control bolt at the axle should now be torque to 120ft lbs. 23) Install the drop pitman arm and torque to 185ft lbs, making sure it is aligned in the original position. The draglink should be reinstalled, torque to spec. Pitman arm End torques to 65ft lbs and the Knuckle end torques to 35ft lbs. 24) The installation of the Rusty s sway bar disconnects should now begin, follow the instructions supplied. Torque all sway bar bolts to 78ft lbs. 25) Locate front brake line relocation brackets (two 3 flat brackets with 3/8 weld stud.) Place the weld stud end of the bracket inside the upper control arm mount of the frame. The stud will come through the inner side of the mount, place 3/8 washers and 3/8 nyloc nuts and slightly tighten the nuts to a point the bracket can slightly move. Connect each brake line to brackets using the supplied 5/16 hardware. The hard metal brake line may have to be straighten to allow for more drop. The 3/8 nuts maybe tightened as well as 5/16 hardware may be tighten. 26) The last step of the front installation is to install the front adjustable trac bar. The trac bar mounting location at the frame and axle should be drilled to ½. This will allow for the larger bolts supplied. Once mounting points are drilled, the front axle should be centered under the body, to move left or right shift, turning the steering wheel left or right to shift the body over the axle. Mount both ends of the trac bar in place and torque to 80ft lbs both ends. Apply red locktite to the adjustable thread and tighten the jamnut. This is very important step, after the first 300 miles it is important to recheck all bolts, nuts, and jamnuts. REAR INSTALLATION 1) Lift the rear of the vehicle as high as possible and properly secure the front tires to keep the vehicle from moving. Remove the driver and passenger tires. Place the jack-stands on the body to frame support, directly outside of the stock rear lower control arm mounts at the frame. This is an important location

5 because of an interference with the new long-arms if placed in the wrong location. Once the jack-stands are in place, slightly lower the jack until the frame comes in contact with the jack-stand. 2) Remove the rear sway bar links; do not discard the hardware as it will be reused. 3) Remove the rear shocks; do not discard the hardware as it will be reused. 4) Lower the jack until the rear springs decompress and are removable. At this point remove the rear coil spring. If springs do not fall out you may have to use a coil spring compressor. 5) Remove the stock rear lower control arms; do not discard the hardware as it will be reused. 6) The lower control arm mount at the frame can now be removed. This should be cut from the frame very delicately to insure that the frame rail is not cut. Rusty s recommends using a plasma cutter or cutting wheel to remove these mounts. Finish with a flap sending wheel to smooth the surface. Prime and paint to prevent rust. 7) Locate the HD rear lower long-arm mounts. If you are looking at the driver or passenger side mount the two ½ inch holes will be on the outside of the frame-rail. The open end of the mount will face towards the rear of the vehicle. The bracket should now be placed 9 ½ inches toward the rear of the frame split line. Once placed the upper holes as well as the two lower holes in each bracket should be marked circularly to insure the holes are drilled accurately. 8) Once all the holes are marked, all circular marked holes should be center punched. Drilling can now begin. The outside of the frame holes should be drilled ½ inch. The inside frame holes should be drilled or cut 1 inch. The bottom frame holes should be drilled 7/16. 9) With the frame holes drilled, the 7/16 x 1 inch tab bolts should be placed through the 1inch holes previously drilled and the bolts should protrude through the bottom frame-rail, there is 2 per side. 10) The HD long-arm mount should now be placed using the protruding 7/16 bolts to align the brackets. Place the 3/8 washers and 7/16 nyloc nuts to hold the brackets in place and slightly tighten to pull the bracket closer to the bottom of the frame-rail. Insert the 1inch diameter slugs (2 per side.) From the inside of the frame. Place the ½ x 6 bolts and ½ washers from the outside pushing the bolts through 2 per side.) Having the bolts protruding through the frame, locate the slug retainers and place from the inside of the frame-rail (basically a large washer that retains and compress the frame rail evenly) and install the ½ nyloc nuts. The 7/16 nuts on the bottom or lower end of the brackets can now be tightened. (2 per side) 11) The lower long arms can now be placed. The rubber end of the arm will mount at the axle end and the adjustable end will mount at the frame end. The factory fasteners will be used to mount each end of the lower long arm. The arm will bend in toward the center of the vehicle. The arm should be measured from the center of bolt hole to center of bolt hole and set at 33 15/16 for the 6.5 lift. This length may vary depending on the amount of lift. This length will correct the wheelbase. At this point the frame end can now be torque to 115 lbs. Do not tighten the lower control arm bolt at the axle until the vehicle is set at ride height.

6 12) The coil springs should now be set in place. The use of a coil spring compressor may be needed to complete this step. 13) The rear tires (both driver and passenger) should be mounted. Raise the jack until the vehicle is clear of the jack-stands and lower the vehicle to ride height. 14) The installation of the rear three link and bracket should now begin. Follow the instructions enclosed with the bracket. Once completed return to step ) The rear long travel shock may now be installed reusing the factory fasteners, torque upper to 80ft lbs and lower bolts to 85ft lbs. 16) The rear lower control arm bolts at the axle should now be torque at 120ft lbs. 17) The rear extended length sway bar links should now be installed reusing the factory hardware, tighten the upper and lower bolts and nuts. Bar end torque at 40 lbs and axle end 68 lbs. ***At this point there should be no parts left but installing the stickers. The vehicle will need to have an alignment as soon as possible, if you don t you may get the death wobble, poor tire wear or just a bad handling vehicle. Alignment specs are 7 degree positive castor, 0 camber and the toe should start at 0. It is the owners responsibility to inspect all Rusty s products for proper torque specs to prevent loosening of components. Seat belts and shoulder harnesses should be worn at all times. Re-check all bolts and nuts after the first 300 miles and after any off-road usage during the first 300 miles. Although all of our products are made from the highest quality materials possible, they are not a substitute for Safe and Careful driving. In other words, have good safe on-road / off-road sense. Know the terrain, the speed limitations, and any obstacles that may lie ahead. Please remember to preserve our right to enjoy public land through the proper use of off-road vehicles. Thank you for choosing Rusty s Off Road Products. For questions or suggestions, contact our Tech Department

7

8

Over The Knuckle Steering PART #: RS-SC300-UV APPLICATION: XJ,TJ,ZJ

Over The Knuckle Steering PART #: RS-SC300-UV APPLICATION: XJ,TJ,ZJ Rusty s Off-Road Products 7161 Steele Station Road Rainbow City, AL 35906 Phone: (256) 442-0607 FAX: (256) 442-0017 Web Site: www.rustysoffroad.com Over The Knuckle Steering PART #: RS-SC300-UV APPLICATION:

More information

Quick Disconnects PART #: RC-SB500-UV APPLICATION: JK, XJ, TJ, LJ, WJ, YJ, CJ, FSJ

Quick Disconnects PART #: RC-SB500-UV APPLICATION: JK, XJ, TJ, LJ, WJ, YJ, CJ, FSJ Quick Disconnects PART #: RC-SB500-UV APPLICATION: JK, XJ, TJ, LJ, WJ, YJ, CJ, FSJ INTRODUCTION Rusty s recommends that this installation should be preformed by a certified automotive technician or a person

More information

JEEP JK 4 SUSPENSION KIT

JEEP JK 4 SUSPENSION KIT 92168100 Thank you for choosing Rough Country for your suspension needs. JEEP JK 4 SUSPENSION KIT Rough Country recommends a certified technician install this system. In addition to these instructions,

More information

97-06 JEEP TJ 3 1/4 PROGRESSIVE COIL/SPACER KIT

97-06 JEEP TJ 3 1/4 PROGRESSIVE COIL/SPACER KIT 92PERF1641 97-06 JEEP TJ 3 1/4 PROGRESSIVE COIL/SPACER KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition

More information

TOYOTA FJ CRUISER 6 SUSPENSION KIT

TOYOTA FJ CRUISER 6 SUSPENSION KIT 92177000 TOYOTA FJ CRUISER 6 SUSPENSION KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

This 6 suspension system was developed for 37x12.50x17 tire on an after market wheel w/ 4.5 back spacing.

This 6 suspension system was developed for 37x12.50x17 tire on an after market wheel w/ 4.5 back spacing. Thank you for choosing Rough Country for your suspension needs. 921560200C *1560BAG4* 1560BAG4 2017 F250 6 4-LINK SUSPENSION KIT Rough Country recommends a certified technician installs this system. In

More information

WJ JEEP 4 Front and 3.5 Rear Lift Kit W/ Adj. Lower Control arms & Fr Adj. Track Rod

WJ JEEP 4 Front and 3.5 Rear Lift Kit W/ Adj. Lower Control arms & Fr Adj. Track Rod 92163900 WJ JEEP 4 Front and 3.5 Rear Lift Kit W/ Adj. Lower Control arms & Fr Adj. Track Rod Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician

More information

2011 F250 6 SUSPENSION KIT

2011 F250 6 SUSPENSION KIT 92156500 Thank you for choosing Rough Country for your suspension needs. 2011 F250 6 SUSPENSION KIT Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

JEEP JK 4 X-SERIES SUSPENSION KIT Thank you for choosing Rough Country for your suspension needs.

JEEP JK 4 X-SERIES SUSPENSION KIT Thank you for choosing Rough Country for your suspension needs. 921673X00A *1673XBAG4* 1673XBAG4 JEEP JK 4 X-SERIES SUSPENSION KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician install this system. In

More information

JEEP JK 3 1/4 PROGRESSIVE COIL /SPACER KIT W/ PERFORMANCE 2.2. SHOCK ABSORBERS

JEEP JK 3 1/4 PROGRESSIVE COIL /SPACER KIT W/ PERFORMANCE 2.2. SHOCK ABSORBERS 92PERF693 JEEP JK 3 1/4 PROGRESSIVE COIL /SPACER KIT W/ PERFORMANCE 2.2. SHOCK ABSORBERS Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician

More information

08-12 Jeep Liberty KK 2.5 Frt 2 Rear Leveling Lift Kit

08-12 Jeep Liberty KK 2.5 Frt 2 Rear Leveling Lift Kit 921687000 08-12 Jeep Liberty KK 2.5 Frt 2 Rear Leveling Lift Kit Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install this system.

More information

WJ JEEP 4 Front and 3.5 Rear Lift Kit

WJ JEEP 4 Front and 3.5 Rear Lift Kit 92169800 Thank you for choosing Rough Country for all your suspension needs. WJ JEEP 4 Front and 3.5 Rear Lift Kit Rough Country recommends a certified technician install this system. In addition to these

More information

»Product» Safety Warning

»Product» Safety Warning J1455, J1456 Installation Instructions 1984-2001 Jeep Cherokee XJ 4.5 Suspension Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad

More information

60-65 Falcon, Comet & Ranchero Coil Spring IFS

60-65 Falcon, Comet & Ranchero Coil Spring IFS 60-65 Falcon, 62-65 Comet & 62-65 Ranchero Coil Spring IFS All engine installations with this front end will require a rear sump oil pan. 289-302 Small Block Ford Motors Milodon rear sump pan holds 7 quarts

More information

Suspension System RS6582B

Suspension System RS6582B Suspension System RS6582B Tahoe/Yukon READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION IMPORTANT NOTES! WARNING: This suspension system will enhance the off-road performance

More information

88-98 GM 2-3 SUSPENSION KIT

88-98 GM 2-3 SUSPENSION KIT 92754500 Thank you for choosing Rough Country for your suspension needs. 88-98 GM 2-3 SUSPENSION KIT Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

XJ CHEROKEE LIFT KIT

XJ CHEROKEE LIFT KIT 92162300 84-01 4.5 XJ CHEROKEE LIFT KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

03-11 Ford Expedition 2WD/4WD 2.5 lift

03-11 Ford Expedition 2WD/4WD 2.5 lift 9258500REV1 03-11 Ford Expedition 2WD/4WD 2.5 lift Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install this system. In addition to

More information

XJ CHEROKEE LIFT KIT

XJ CHEROKEE LIFT KIT 92169600 84-01 6.5 XJ CHEROKEE LIFT KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

XJ CHEROKEE LIFT KIT

XJ CHEROKEE LIFT KIT 921633XN200 Thank you for choosing Rough Country for your suspension needs. 84-01 4.5 XJ CHEROKEE LIFT KIT Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

INSTALLATION INSTRUCTION 88148

INSTALLATION INSTRUCTION 88148 INSTALLATION INSTRUCTION 88148 Rev C For Rancho Suspension Systems RS6548, RS6549 & RS6550: GM 2500HD, 2500, and 1500HD Trucks READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION

More information

TOYOTA 4-RUNNER KIT 5 KIT

TOYOTA 4-RUNNER KIT 5 KIT 92173600 1990-1995 TOYOTA 4-RUNNER KIT 5 KIT Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install this system. In addition to these

More information

JEEP JK 3 1/4 COIL & SPACER KIT W/ PERFORMANCE 2.2. SHOCK ABSORBERS

JEEP JK 3 1/4 COIL & SPACER KIT W/ PERFORMANCE 2.2. SHOCK ABSORBERS 92PERF693 JEEP JK 3 1/4 COIL & SPACER KIT W/ PERFORMANCE 2.2. SHOCK ABSORBERS Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install

More information

Installation Guide for TeraFlex 3-inch Lift for Grand Cherokees (3Z)

Installation Guide for TeraFlex 3-inch Lift for Grand Cherokees (3Z) Installation Guide for TeraFlex 3-inch Lift for Grand Cherokees (3Z) Think safety first when installing your new suspension system. Use these instructions to install the TeraFlex 3Z. Information regarding

More information

This suspension system was developed using a Maximum tire size of 33 X 12.5 with a 17 x 9 aftermarket wheel with 4 1/2-5 backspacing..

This suspension system was developed using a Maximum tire size of 33 X 12.5 with a 17 x 9 aftermarket wheel with 4 1/2-5 backspacing.. 92174700 Thank you for choosing Rough Country for your suspension needs. 2005-15 TACOMA 6 Kit Rough Country recommends a certified technician install this system. In addition to these instructions, professional

More information

»Product» Safety Warning

»Product» Safety Warning J1400, J1401 Installation Instructions 1997-2006 Jeep TJ 4 Suspension Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad Products

More information

02-10 GM 2500HD / HD & HD CLASSIC 6 2WD SUSPENSION KIT

02-10 GM 2500HD / HD & HD CLASSIC 6 2WD SUSPENSION KIT 92122000 92127400 02-10 GM 2500HD / 01-06 1500HD & 07 1500HD CLASSIC 6 2WD SUSPENSION KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician

More information

2011-UP CHEVY/GM 2500/3500HD 2WD/4WD 7.5 NTD LIFT KIT

2011-UP CHEVY/GM 2500/3500HD 2WD/4WD 7.5 NTD LIFT KIT 921253X00H *1253BAG16* 1253BAG16 2011-UP CHEVY/GM 2500/3500HD 2WD/4WD 7.5 NTD LIFT KIT Thank you for choosing Rough Country for all of your suspension needs. Rough Country recommends a certified technician

More information

*1224BAG1* WD GM KNUCKLE KIT

*1224BAG1* WD GM KNUCKLE KIT 92122400A *1224BAG1* Thank you for choosing Rough Country for your suspension needs. 2014-15 4WD GM 1500 5 KNUCKLE KIT Rough Country recommends a certified technician install this system. In addition to

More information

*1550BAG5* 1550BAG F & 6 SUSPENSION LIFT KIT C. Thank you for choosing Rough Country for your suspension needs.

*1550BAG5* 1550BAG F & 6 SUSPENSION LIFT KIT C. Thank you for choosing Rough Country for your suspension needs. Thank you for choosing Rough Country for your suspension needs. 921550200C *1550BAG5* 1550BAG5 2017 F250 4.5 & 6 SUSPENSION LIFT KIT Rough Country recommends a certified technician installs this system.

More information

2014+ DODGE RAM LIFT KIT PART# STOP! READ THIS FIRST!

2014+ DODGE RAM LIFT KIT PART# STOP! READ THIS FIRST! NOTE: 2014+ DODGE RAM 2500 8 LIFT KIT PART# 54320 STOP! READ THIS FIRST! **READ THESE ENTIRE INSTRUCTIONS BEFORE STARTING ANYTHING** or chroming, which can damage the strength and structure of the metal,

More information

INSTALLATION INSTRUCTION 88051

INSTALLATION INSTRUCTION 88051 INSTALLATION INSTRUCTION 88051 For Rancho Suspension System RS6551: Chevrolet 2500 Suburban & 2500 Avalanche READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION Rev C IMPORTANT

More information

*1274BAG9* 1274BAG GM 4-6 SUSPENSION KIT N2.0. Thank you for choosing Rough Country for your suspension needs A

*1274BAG9* 1274BAG GM 4-6 SUSPENSION KIT N2.0. Thank you for choosing Rough Country for your suspension needs A 92127400A 88-98 GM 4-6 SUSPENSION KIT N2.0 Thank you for choosing Rough Country for your suspension needs. *1274BAG9* 1274BAG9 Rough Country recommends a certified technician installs this system. In addition

More information

*1609BAG8* 1609BAG8 JEEP JK 3 1/2 SUSPENSION KIT A

*1609BAG8* 1609BAG8 JEEP JK 3 1/2 SUSPENSION KIT A JEEP JK 3 1/2 SUSPENSION KIT 92160900A *1609BAG8* 1609BAG8 Thank you for choosing Rough Country for your suspension needs. Please read instructions before beginning installation. Check the kit hardware

More information

GM P/U, Blazer, Suburban, 1 Ton 4WD 4-6 Kits

GM P/U, Blazer, Suburban, 1 Ton 4WD 4-6 Kits 92114500 1973-87 GM P/U, 1973-91 Blazer, Suburban, 1 Ton 4WD 4-6 Kits Thank you for choosing Rough Country for all of your suspension needs. Rough Country recommends a certified technician installs this

More information

Part # WD Jeep Wrangler TJ Stage I 3 to 4 Lift Now Manufactured With Chromolly Arms PRO COMP SUSPENSION. Suspension Systems that Work!

Part # WD Jeep Wrangler TJ Stage I 3 to 4 Lift Now Manufactured With Chromolly Arms PRO COMP SUSPENSION. Suspension Systems that Work! PRO COMP SUSPENSION Suspension Systems that Work! Part # 55495 97-2002 4WD Jeep Wrangler TJ Stage I 3 to 4 Lift Now Manufactured With Chromolly Arms This document contains very important information that

More information

INSTALLATION INSTRUCTION 88146

INSTALLATION INSTRUCTION 88146 INSTALLATION INSTRUCTION 88146 Rev H FOR RANCHO SUSPENSION SYSTEM RS6547: 4WD SUBURBAN/YUKON XL, 4WD TAHOE/YUKON, & 4WD AVALANCHE READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING

More information

Installation Instructions. 6 Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY

Installation Instructions. 6 Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY Installation Instructions 6 Basic System FTS21060BK / FTS21061BK / FTS21042BK 2007-13 GM 2WD C1500 P/U ONLY 2007-13 GM 1500 Truck Basic System FTS21060BK / FTS21061BK / FTS21042BK 2007-13 GM 2WD C1500

More information

Suzuki Samurai Trail Slayer Coil Kit Instructions

Suzuki Samurai Trail Slayer Coil Kit Instructions Suzuki Samurai Trail Slayer Coil Kit Instructions 1. Remove: (unbolt) *Rear axle, leaf springs, shocks, brake hoses, brake hard lines, e-brake cables, and drive shaft. *Front axle, leaf springs, shocks,

More information

2013+ DODGE RAM " Kit PART# STOP! READ THIS FIRST!

2013+ DODGE RAM  Kit PART# STOP! READ THIS FIRST! NOTE: 2013+ DODGE RAM 3500 4" Kit PART# 54346 STOP! READ THIS FIRST! **READ THESE ENTIRE INSTRUCTIONS BEFORE STARTING ANYTHING** or chroming, which can damage the strength and structure of the metal, any

More information

PRODUCT USE INFORMATION

PRODUCT USE INFORMATION *745N2BAG* 745N2BAG 92745000 Thank you for choosing Rough Country for your suspension needs. 05-16 TACOMA 3 Fr / 2 Rr Leveling Kit Rough Country recommends a certified technician install this system. In

More information

WRANGLER TJ INSTALLATION INSTRUCTIONS

WRANGLER TJ INSTALLATION INSTRUCTIONS WRANGLER TJ INSTALLATION INSTRUCTIONS 1997-02 Models Kit# TJ251K/TJ401K 2003-06 Models Kit# TJ253K/TJ403K Before beginning the installation, read these instructions and the enclosed driver s WARNING NOTICE

More information

»Product» Safety Warning

»Product» Safety Warning D1401 Installation Instructions 2013 Ram 3500, 2014 Ram 2500 4.5" Radius Arm Suspension Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle.

More information

INSTALLATION INSTRUCTIONS 88511

INSTALLATION INSTRUCTIONS 88511 INSTALLATION INSTRUCTIONS 88511 For Suspension System RS6511: Ford Super Duty Requires coil spring kit RS80117 or RS80119 for a complete installation READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH

More information

4 & 6 4-Link Suspension Systems. Ford Super Duty 4WD Part#: ,

4 & 6 4-Link Suspension Systems. Ford Super Duty 4WD Part#: , Part#: 013013, 013014 4 & 6 4-Link Suspension Systems Ford Super Duty 4WD 2011-2016 Rev. 051817 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com Read

More information

INSTALLATION INSTRUCTION 88581

INSTALLATION INSTRUCTION 88581 INSTALLATION INSTRUCTION 88581 FOR RANCHO SUSPENSION SYSTEM RS6581B: DODGE RAM READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION Rev C IMPORTANT NOTES! WARNING: This suspension

More information

»Product» Safety Warning

»Product» Safety Warning J1403 Installation Instructions 1999-2004 Jeep Grand Cherokee WJ 4wd 4" Suspension Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone

More information

Chevrolet 3100 IFS Kit

Chevrolet 3100 IFS Kit 1947-54 Chevrolet 3100 IFS Kit Congratulations on your purchase on what we believe is the finest IFS kit available for 1947-54 Chevrolet pickups with stock frames. We have invested many hours into designing

More information

JEEP JK 2 1/2 PROGRESSIVE COIL KIT W/ PERFORMANCE 2.2. SHOCK ABSORBERS

JEEP JK 2 1/2 PROGRESSIVE COIL KIT W/ PERFORMANCE 2.2. SHOCK ABSORBERS 92PERF1678 JEEP JK 2 1/2 PROGRESSIVE COIL KIT W/ PERFORMANCE 2.2. SHOCK ABSORBERS Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install

More information

Installing the Custom IFS Installing the lower control arms:

Installing the Custom IFS Installing the lower control arms: 33-34 Ford Car & Truck Chassis Custom IFS & 4-Link Install Instructions Tech Line: 1-855-693-1259 www.totalcostinvolved.com Read and understand these instructions before starting any work! USE THE PARTS

More information

ZJ 4-Link Rear Long Arm Upgrade Instructions

ZJ 4-Link Rear Long Arm Upgrade Instructions Parts Checklist: Instructions Iron Rock Off Road logo decal (Qty: 1) Rock-Link decal 13287 (2) ironrockoffroad.com Decal (1) Crossmember 99118 (1) 3/16 steel brake line tubing (5 feet) Coil spring retainer

More information

2007 AND UP GM 4 LIFT 2WD/4WD TRUCK/SUV

2007 AND UP GM 4 LIFT 2WD/4WD TRUCK/SUV IF your ReadyLIFT product has a damaged or missing part, please contact customer service directly. For warranty issues please return to the place of installation and contact ReadyLIFT. A NEW REPLACEMENT

More information

OVER THE KNUCKLE 1-TON STEERING INSTALLATION INSTRUCTIONS

OVER THE KNUCKLE 1-TON STEERING INSTALLATION INSTRUCTIONS OVER THE KNUCKLE 1-TON STEERING INSTALLATION INSTRUCTIONS TOOLS NEEDED Grinder with cutoff wheel, sawzall, cutting torches, or a plasma cutter Welder (for optional sway bar mounts) Hand drill with a ½

More information

97-06 JEEP TJ REPL BODY BUSHING / 1 BODY LIFT KIT

97-06 JEEP TJ REPL BODY BUSHING / 1 BODY LIFT KIT 9RC60700 97-06 JEEP TJ REPL BODY BUSHING / BODY LIFT KIT Congratulations on your purchase of a new Rough Country Body Bushing / Body Lift Combo. We are committed to providing you with the best product

More information

2014 F /6 LIFT KIT

2014 F /6 LIFT KIT 92157500 2014 F-150 4 /6 LIFT KIT THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. Rough Country recommends a certified technician install this system. In addition to these instructions,

More information

09-UP F150 2WD 6 LIFT KIT

09-UP F150 2WD 6 LIFT KIT 92157300 09-UP F150 2WD 6 LIFT KIT THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. Rough Country recommends a certified technician install this system. In addition to these instructions,

More information

Global West Suspension 655 South Lincoln Ave San Bernardino Ca Phone Fax Web address globalwest.

Global West Suspension 655 South Lincoln Ave San Bernardino Ca Phone Fax Web address globalwest. Global West Suspension 655 South Lincoln Ave San Bernardino Ca. 92408 Phone 877-470-2975 Fax 909-890-0703 Web address globalwest.net Mustang coilover instruction sheets for 64-66 Kit includes the following

More information

5.5 Gas & 6 Diesel Radius Arm Suspension System. Dodge Ram WD Pickup Dodge Ram WD Pickup

5.5 Gas & 6 Diesel Radius Arm Suspension System. Dodge Ram WD Pickup Dodge Ram WD Pickup Part#: 012610 5.5 Gas & 6 Diesel Radius Arm Suspension System Dodge Ram 3500 4WD Pickup 2013-17 Dodge Ram 2500 4WD Pickup 2014-17 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 Web: www.bds-suspension.com.

More information

*1557BAG12* 1557BAG F /5 /6 LIFT KIT G THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS.

*1557BAG12* 1557BAG F /5 /6 LIFT KIT G THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. 2015-18 F-150 4 /5 /6 LIFT KIT THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. 92155700G *1557BAG12* 1557BAG12 Rough Country recommends a certified technician install this system. In addition

More information

2.5, 3.5 & 5 Rear Air Ride Lift Systems. Dodge 2500 Pickup Part#: , ,

2.5, 3.5 & 5 Rear Air Ride Lift Systems. Dodge 2500 Pickup Part#: , , Part#: 012257, 012359, 012529 2.5, 3.5 & 5 Rear Air Ride Lift Systems Dodge 2500 Pickup 2014-16 Rev. 101016 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 Web/live chat: www.bds-suspension.com.

More information

00-06 CHEVY/GM TAHOE, YUKON, SUBURBAN, YUKON XL & AVALANCE 6 NTD LIFT

00-06 CHEVY/GM TAHOE, YUKON, SUBURBAN, YUKON XL & AVALANCE 6 NTD LIFT 921280N2B *1272BAG10* 1272BAG10 00-06 CHEVY/GM TAHOE, YUKON, SUBURBAN, YUKON XL & AVALANCE 6 NTD LIFT Thank you for choosing Rough Country for all of your suspension needs. Rough Country recommends a certified

More information

JEEP JK 2 1/2 SUSPENSION KIT

JEEP JK 2 1/2 SUSPENSION KIT 92165600 REV1 JEEP JK 2 1/2 SUSPENSION KIT Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install this system. In addition to these

More information

CHEVY/GMC 1500HD / 2500HD TRUCK DUALLY 4WD 8 LUG 7 BASIC KIT

CHEVY/GMC 1500HD / 2500HD TRUCK DUALLY 4WD 8 LUG 7 BASIC KIT 85102 2000-2010 CHEVY/GMC 1500HD / 2500HD TRUCK DUALLY 4WD 8 LUG 7 BASIC KIT C8510-4 MAIN BOX KIT W/ HARDWARE 1) FRONT X MEMBER 1) REAR X MEMBER 2) TORSION BAR DROPS 1) LEFT BUMP STOP 1) RIGHT BUMP STOP

More information

Installation Instructions

Installation Instructions Installation Instructions 4 Basic Suspension System 1997-2006 JEEP TJ 4WD Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line 909-597-7800 Fax 909-597-7185 Web www.fabtechmotorsports.com

More information

09-12 Dodge 4WD Leveling Kit

09-12 Dodge 4WD Leveling Kit 9235900 09-12 Dodge 4WD 1500 2.5 Leveling Kit Thank you for choosing Rough Country for all your suspension needs. DOES NOT FIT TRX PACKAGE VEHICLES!! Rough Country recommends a certified technician install

More information

Installation Instructions

Installation Instructions Installation Instructions 6 Suspension System FTS25005BK / FTS25006BK 2006-2012 Nissan Frontier 2wd/4wd SHORT BED ONLY Tool List: (not included) Floor Jack & Jack Stands Assorted Metric & S.A.E Sockets

More information

INSTALLATION INSTRUCTIONS `64 ½ - 70 MUSTANG, HEIDTS IFS, PRO-G GEN II P/N: MTF-201

INSTALLATION INSTRUCTIONS `64 ½ - 70 MUSTANG, HEIDTS IFS, PRO-G GEN II P/N: MTF-201 INSTALLATION INSTRUCTIONS `64 ½ - 70 MUSTANG, HEIDTS IFS, PRO-G GEN II P/N: MTF-201 Please read these instructions completely Before starting your installation. Assemble suspension on vehicle before powder-coating

More information

99-04 Ford F250 Super Duty 4-6 Suspension Kit

99-04 Ford F250 Super Duty 4-6 Suspension Kit 92758200 99-04 Ford F250 Super Duty 4-6 Suspension Kit Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition

More information

97-06 JEEP TJ 4 SUSPENSION KIT

97-06 JEEP TJ 4 SUSPENSION KIT 92190600 Thank you for choosing Rough Country for your suspension needs. 97-06 JEEP TJ 4 SUSPENSION KIT Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

INSTALLATION GUIDE. High Steer Kit

INSTALLATION GUIDE. High Steer Kit AEV30212AE Last Updated: 12/09/16 High Steer Kit Designed for 2007 current Jeep JK Wrangler and Wrangler Unlimited models in all trim levels, including Rubicon, with at least 3.0 of suspension lift. INSTALLATION

More information

»Product» Safety Warning

»Product» Safety Warning #J3310, J3311 Installation Instructions 1984-2001 Jeep XJ 3 Front Coil Spring/Rear Add-A-Leaf Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle.

More information

CHEVY / GMC 1500HD / 2500HD 2WD 8 LUG 7 BASIC KIT

CHEVY / GMC 1500HD / 2500HD 2WD 8 LUG 7 BASIC KIT 85101 2000-2010 CHEVY / GMC 1500HD / 2500HD 2WD 8 LUG 7 BASIC KIT C8510-4 MAIN BOX KIT W/ HARDWARE 1) FRONT X MEMBER 1) REAR X MEMBER 2) TORSION BAR DROPS 1) LEFT BUMP STOP 1) RIGHT BUMP STOP 2) SWAY BAR

More information

1/2 Ton Tahoe/Suburban/Yukon/Avalanche 4wd Part #: Rev

1/2 Ton Tahoe/Suburban/Yukon/Avalanche 4wd Part #: Rev Rear Coil Spring Kit 1/2 Ton Tahoe/Suburban/Yukon/Avalanche 4wd 00-06 Part #: 021608 Rev. 040116 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 Web/live chat: www.bds-suspension.com. E-mail:

More information

97-06 Jeep TJ Wrangler 2. 5 " & 4 " S u s p e n s i o n L i f t Installation Instructions

97-06 Jeep TJ Wrangler 2. 5  & 4  S u s p e n s i o n L i f t Installation Instructions 97-06 Jeep TJ Wrangler 2. 5 " & 4 " S u s p e n s i o n L i f t Installation Instructions Safety Glasses Metric / Standard Wrenches & Sockets Drill / Assorted Drill Bits Floor Jack Jack Stands Measuring

More information

INSTALLATION INSTRUCTIONS 89551

INSTALLATION INSTRUCTIONS 89551 INSTALLATION INSTRUCTIONS 89551 For Rancho Suspension System RS66551B: Ford F250, F350 Super Duty 4x4 DIESEL ONLY (Single Rear Wheels Only With or Without Auxiliary Spring). (WILL NOT WORK ON GAS ENGINES

More information

READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS PRIOR TO INSTALLATION OF SYSTEM AND OPERATION OF VEHICLE.

READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS PRIOR TO INSTALLATION OF SYSTEM AND OPERATION OF VEHICLE. #012456, #012457 Installation Instructions Add-A-Leaf Kit Dodge 3/4 Ton Pickup 4WD READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS PRIOR TO INSTALLATION OF SYSTEM AND OPERATION OF VEHICLE. SAFETY WARNING

More information

»Product» Safety Warning

»Product» Safety Warning C1351 Installation Instructions 2014 Chevy/GMC, ½ Ton, 2/4wd 3.5" Combo Kit Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad Products

More information

»Product» Safety Warning

»Product» Safety Warning #D2500 Installation Instructions 2002-2005 Dodge Ram 1500 4WD 5" Suspension System Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad

More information

Global West Suspension 655 SOUTH LINCOLN AVE / SAN BERNARDINO CA PHONE / FAX Web address: globalwest.

Global West Suspension 655 SOUTH LINCOLN AVE / SAN BERNARDINO CA PHONE / FAX Web address: globalwest. Global West Suspension 655 SOUTH LINCOLN AVE / SAN BERNARDINO CA. 92408 PHONE 877-470-2975 / FAX 909-890-0703 Web address: globalwest.net TracLink Installation Instructions -- TSF-93 and TSF-93A (aluminum

More information

6 Suspension System. Dodge wd Part#:

6 Suspension System. Dodge wd Part#: Part#: 012622 6 Suspension System Dodge 2500 4wd 2009-2013 Rev. 010218 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com Read And Understand All Instructions

More information

EVO EVO Enforcer PRO Stage 1

EVO EVO Enforcer PRO Stage 1 EVO-201-1 EVO Enforcer PRO Stage 1 QTY PART # DESCRIPTION 1 EVO-11022B EVO Front Lower Control Arm, Driver 1 EVO-11023B EVO Front Lower Control Arm, Pass 1 EVO-11042B REARWARD BRACKET JK FRONT TRACKBAR

More information

Ford F250 / F350 4WD 4-6 Suspension Lift Installation Instructions

Ford F250 / F350 4WD 4-6 Suspension Lift Installation Instructions 1980-1997 Ford F250 / F350 4WD 4-6 Suspension Lift Installation Instructions www.skyjacker.com Required Tool List: * Safety Glasses * Metric / Standard Wrenches & sockets * Assorted Drill Bits * Floor

More information

KJ TO 2001 JEEP CHEROKEE XJ 2WD & 4WD 3 LIFT KIT

KJ TO 2001 JEEP CHEROKEE XJ 2WD & 4WD 3 LIFT KIT TOOLS NEEDED BILL OF MATERIALS FLOOR JACK 2 JACK STANDS 2 TON 2 WHEEL CHOCKS DRILL + 5/16-1132 DRILL BIT SPRING COMPRESSOR STANDARD HAND TOOLS PART# DESCRIPTION QTY M03606 FT SPACER 2 M02533 FT BUMP STOP

More information

FRONT SUSPENSION GROUP 33A 33A-1 CONTENTS GENERAL DESCRIPTION... 33A-2 FRONT SUSPENSION DIAGNOSIS. 33A-3 LOWER ARM... 33A-13 SPECIAL TOOLS...

FRONT SUSPENSION GROUP 33A 33A-1 CONTENTS GENERAL DESCRIPTION... 33A-2 FRONT SUSPENSION DIAGNOSIS. 33A-3 LOWER ARM... 33A-13 SPECIAL TOOLS... 33A-1 GROUP 33A FRONT SUSPENSION CONTENTS GENERAL DESCRIPTION......... 33A-2 DIAGNOSIS. 33A-3 INTRODUCTION TO DIAGNOSIS........................ 33A-3 DIAGNOSIS TROUBLESHOOTING STRATEGY...... 33A-3 SYMPTOM

More information

Dodge Ram Kit

Dodge Ram Kit 92138000 Thank you for choosing Rough Country for your suspension needs. 2002-05 Dodge Ram 1500 4-5.5 Kit Rough Country recommends a certified technician install this system. In addition to these instructions,

More information

4 Suspension System. Ford Super Duty 4WD Part#:

4 Suspension System. Ford Super Duty 4WD Part#: Part#: 013414 4 Suspension System Ford Super Duty 4WD 2017 Rev. 092617 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com Read And Understand All Instructions

More information

FRONT COILOVER KIT INSTALLATION 07+ FJ CRUISER, 03+ 4RUNNER, 05+ TACOMA

FRONT COILOVER KIT INSTALLATION 07+ FJ CRUISER, 03+ 4RUNNER, 05+ TACOMA FRONT COILOVER KIT INSTALLATION 07+ FJ CRUISER, 03+ 4RUNNER, 05+ TACOMA Support@toyteclifts.com Read all of the installation instructions prior to ToyTec Lifts Coil Over installation. ToyTec Lifts L.L.C.

More information

BAG 3 (2) 2.25 x 1 Sleeves (4) 1/4 Nylock Nuts (4) 1/4 x 2 Bolts (4) 3/8 Nylock Nuts (4) 3/8 Flat Washers (2) 3/8 U-Bolts

BAG 3 (2) 2.25 x 1 Sleeves (4) 1/4 Nylock Nuts (4) 1/4 x 2 Bolts (4) 3/8 Nylock Nuts (4) 3/8 Flat Washers (2) 3/8 U-Bolts INSTALLATION INSTRUCTIONS PART # DESCRIPTION 799 Lincoln Ave. Riverside, CA 90 Phone: 9.689.ICON Fax: 9.689.06 90 00+ RAPTOR REAR BUMPSTOP SYSTEM ** READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH

More information

New Coil-Spring Front End on Original Stock Chassis

New Coil-Spring Front End on Original Stock Chassis 1949-1954 Chevy Car Coil-Spring Front End Tech line: 1-855-693-1259 www.totalcostinvolved.com Read and understand these instructions before starting any work! USE THE PARTS LIST BELOW TO MAKE SURE YOUR

More information

WD Dodge Suspension Kit

WD Dodge Suspension Kit 92137600 02-05 2WD Dodge 1500 6 Suspension Kit Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition to these

More information

Instruction set # 7068 Cognito Motorsports, Inc. Upper Control Arm Leveling Kit for GM 8-Lug #UCAK (Boxed Style)

Instruction set # 7068 Cognito Motorsports, Inc. Upper Control Arm Leveling Kit for GM 8-Lug #UCAK (Boxed Style) Cognito Motorsports, Inc. Upper Control Arm Leveling Kit for 2001-2010 GM 8-Lug #UCAK100010 (Boxed Style) Introduction - These control arms will not affect the height of the truck, the height is determined

More information

FITMENT BACKCOUNTRY 2.0-6" LIFT 6" Systems Require a Drop Pitman Arm, "T" Style Steering & Driveshaft to be lengthened 2"

FITMENT BACKCOUNTRY 2.0-6 LIFT 6 Systems Require a Drop Pitman Arm, T Style Steering & Driveshaft to be lengthened 2 PLEASE VISIT: Forums.CarliSuspension.com Troubleshooting advice or to download an electronic copy of this document. FITMENT BACKCOUNTRY 2.0-6" LIFT 6" Systems Require a Drop Pitman Arm, 08.5+ "T" Style

More information

Ford Passenger Cars Mustang II Independent Front Suspension Installation Instructions

Ford Passenger Cars Mustang II Independent Front Suspension Installation Instructions 1935-1948 Ford Passenger Cars Mustang II Independent Front Suspension Installation Instructions 1-866-925-1101 www.totalcostinvolved.com The installation of the Total Cost Involved's Mustang Independent

More information

Read and understand all instructions and warnings prior to installation of system and operation of vehicle.

Read and understand all instructions and warnings prior to installation of system and operation of vehicle. 491 W. Garfield Ave., Coldwater, MI 49036 Phone: 517-279-2135 Web/live chat: www.bds-suspension.com E-mail: tech@bds-suspension.com Part#: 013003 Product: Extended Radius Arm Kit Application: F100, F150,

More information

Part # WD & 2WD Jeep XJ Cherokee 3 Lift Now Manufactured With Chromolly Arms PRO COMP SUSPENSION. Suspension Systems that Work!

Part # WD & 2WD Jeep XJ Cherokee 3 Lift Now Manufactured With Chromolly Arms PRO COMP SUSPENSION. Suspension Systems that Work! PRO COMP SUSPENSION Suspension Systems that Work! Part # 55590 84-01 4WD & 2WD Jeep XJ Cherokee 3 Lift Now Manufactured With Chromolly Arms This document contains very important information that includes

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 2005-2012 Nissan Xterra/Frontier / Pathfinder PART NUMBERS: NP17500, NP17525, NP17550 FRONTIER PARTS & CORRESPONDING HARDWARE LIST XTERRA PATHFINDER ABOVE LISTED 1/2 Metal Lock

More information

99-04 Ford F250 Super Duty 4-6 Suspension Kit

99-04 Ford F250 Super Duty 4-6 Suspension Kit 92758200 99-04 Ford F250 Super Duty 4-6 Suspension Kit Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition

More information

" CHEVY / GMC WD BASIC KIT

 CHEVY / GMC WD BASIC KIT 84302 2007-2013 6" CHEVY / GMC 1500 4WD BASIC KIT 100% Bolt On 6 Spindle Kit Front Differential Is Dropped A Full 6 To Maintain Proper CV Axle Angles Impact Struts To Distribute Front Suspension Impact

More information

*1553BAG3* F-150 2WD 4 /5 /6 LIFT KIT 1553BAG3

*1553BAG3* F-150 2WD 4 /5 /6 LIFT KIT 1553BAG3 *1553BAG3* 1553BAG3 921553220 2015-16 F-150 2WD 4 /5 /6 LIFT KIT THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. Rough Country recommends a certified technician install this system. In

More information

»Product» Safety Warning

»Product» Safety Warning #D1 / D2 Installation Instructions 2009-2010 Dodge 1500 4wd 4" and 6" Suspension Systems Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone

More information